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Notes for using this parts book

1.This book is applicable to sewing machines which have the same plate number
as shown on the cover of this book(or correction sheet).

2.Parts are subject to changes in design without prior notice.

3.Parts supplied as complete assemblies are circled by a dotted line/_}.
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1. Hl5esr4H1: MACHINE RRAME&MISCELLANEOUS COVER COMPONENTS




1. M54 MACHINE RRAME&MISCELLANEOUS COVER COMPONENTS

Eﬂ I?:). % Fr Description %T?
1 i 4R FACE PLATE 1
2 o AR FACE PLATE GASKET I
3 ey OIL WINDOW ]
4 HEOKEE THRUST COLLAR ASM. 1
5 PRk EFF R L% RUBBER PLUG 2
6 B b bR L3 RUBBER PLUG |
7 Jri B AR R T SCREW 3/16-28 L=9 8
8 JAE R SIDE PLATE 1
9 JR B R SIDE PLATE GASKET I
10 bUK5 733 NEEDLE THREAD GUIDE PIN 1
11 i3 RN EARTHING INDICATION PLAT 1
12 KR Y2y L RUBBER PLUG |
13 THEfLE RUBBER PLUG 1
14 RS hg MODEL PLATE 1
15 R XA BED SCREW STUD 2
16 Mg RE NEEDLE BEARING i
17 2k % CORD HOLDER 1
18 HLER YR T SCREW 1
19 LR ER CORD HOLDER 1
20 R EH (K) BED SCREW STUD 1
21 JEEMR A () BED SCREW STUD i
22 BLS ey POLE 2
23 LS NUMBER PLATE 1
24 2R BOBBIN WINDER SHAFT COMPLE 1
25 5T SCREW 1
26 LMo E O-RING I
27 - H P Rt AL e E-RING 1
28 Lask BRIE R A4 RETAINING RING 1
29 Bk CUSHING 1
30 - XDA L § 3 SHORT SPRING 1
31 Latk 23 WKW ET SCREW 3
32 2% 417) THREAD CUTTER 1
33 a5k V) ) B R 5T SCREW 2
34 PeE TP ERET SCREW 3/16-28 L=9 1
35 . PeEATPR THREAD TAKE-UP LEVER COVER 1
36 & ARM THREAD GUIDE RIGHT 1
37 HREIRET SCREW 11/64-40 L=6 1
38 k&ka ARM THREAD GUIDE LEFT 1
39 B RET SCREW 11/64-40 L=6 ]
40 R NEEDLE PLATE 1
41 R SCREW 2
42 FROLES K RULER PLATE 1




1. ¥4 MACHINE RRAME&MISCELLANEOUS COVER COMPONENTS

zﬂﬁx # L3 Description %’I‘%
43 R A48 hr R5T SCREW - 2
44 11Tk SLIDE PLATE ASM. 1
45 iR SLIDE PLATE 1
46 HHRg SPRING OF SLIDE PLATE 1
47 AR 5T SCREW 2
48 T B R T SCREW 3/16-28 L=9 3
49 AR VTR FLE RUBBER PLUG D=12.5 L=4 2
50 (7323000, PLATE 1
51 Letk ek WA BOBBIN THREAD TENSION ASM. 1
52 vt etk 14 BOBBIN THREAD TENSION ASM. 1
53 b 3577 THREAD TENSION DISK 2
54 Jeik % THREAD TENSION SPRING 1
55 WX Je kR B THREAD TENSION NUT 1
56 P35 1-1 303 NUT 1
57 A~ BOBBIN WINDER ASM. 1
58 b §0 Y WASHER 2
59 BLEHR LATCH SPRING 1
60 BB LkH N BOBBIN FITTING BASIS COMPL 1
61 gtk ik BOBBIN WINDER REGULATOR 1
62 BYFW BOBBIN LEVER 1
63 iR ADJUSTING PLATE 1
64 -1 RUBBER RING 1
65 Hir kg LONG SPRING 1
66 LB SAFETY-INDICATING PLATE 1
67 % PULLEY COVER 1
68 o =R AT SCREW 3
69 a1 R WASHER 1
70 PR T R4 14 SAFETY SWITCH ASM. )
71 R R L ER SAFETY SWITCH PLATE (2)
72 R IF L E T RET SCREW (1
73 REIFX SAFETY SWITCH CORS ASM. (2)
74 RIS IE PR AT SCREW 4D
75 IR LM% SAFETY SWITCH SPRING €D
76 RRFFL X8 SAFETY SWITXH ARM. SHAFT ()
77 RRFLER SAFETY SWITCH BASH (1
78 L 39 SCREW 4
79 mE COVER 1
80 g STAND 1
81 this WASHER 2
82 #Emik OPERATION PANEL 1
83 T ph ELECTRONIC CLOCK 1




2. k&b, k4t Main shaft & thread take—up components




2. bkHh. Peksrdift MAIN SHAFT & THREAD TAKE-UP COMPONENTS

zm?o' % r Description %T%
1 & MAIN SHAFT 1
2 gL COUNTER WEIGHT 1
3 Bk e i 493 2 {1 % 5T SCREW 2
4 BT b 1 R R T SCREW 9/32-28 L=16 1
5 FHAT b W3 LR 5T _ SCREW 1
6 FHF Wi E (TR ETOM RUBBER RING 1
7 EHATaE MAIN SHAFT BEARING SUPPORT !
8 EihahE BUSHING,INTERNEDIATE 1
9 ESih A ERET SCREW 15/64-28 L=9 1
10 o OIL SEAL 1
11 RS A COUPLING ASM. 1
12 EREMSS COUPLING 1
13 YES S B e WASHER 1
14 L L Sh 2% COUPLING 1
15 L ShEER S R EIRET SCREW D)
16 FLHLYE R3S 05 B R 5T SCREW 3
17 Bk BEARING 1
18 L% & FOLDER 1
19 HLHl MOTOR 1
20 b LR 5T 4 14 BOLT 4
21 &% HEAD WHEEL 1
22 LRRET SCREW 2
23 TEMK DOWN GO TO PARCEL 1
24 PR H SEPARATE PARCEL 1
25 EEN I HEAD GO TO PARCEL 1
26 HhA 018 WASHER 2
27 PN WASHER 1
28 +E®17 E-RING 1
29 ¥R GLISTEN PARCEL 2
30 PR AT IR THREED TAKE-UP ASM. 1
31 PRk AT e e ph 448 THRUST COLLAR 1
32 PRERFF B RS R R 5T SCREW 2
33 PRk i 5 8h/&#4/8 | BEARING SUPPORT 2
34 Pk T 5 B Rh g - Rlk BEARING 2
35 PRER AT e 5 THREED TAKE-UP CRANK SHAFT 1
36 YLk 5 ok o IR [E19R 5T SCREW 1
37 Ltk o WHEET 1
38 Sk EhR R ERE SCREW 2
39 ot E MAIN SHAFT FRONT LINER BUSHING 1
40 it iEe]i] THRUST COLLAH ASM. 1
41 L Rh SR R T SCREW 1/4-40 L=6 2




. BHFF. 4k5r#f: Needle bar & thread tension components
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3. 3HFF. 25 414F NEEDLE BAR & THREAD TENSION COMPONENTS

zﬁ E). % 2 Description %T%
1 BT LR ELE CAP 1
2 HFESE NEEDLE BAR BUSHING, UPPER 1
3 BHFF NEEDLE BAR 1
4 PSR NEEDLE BAR HOLDER 1
5 T EE R AERET SCREW 9/64-40 L=6 1
6 HFTFRE NEEDLE BAR BUSHING, LOWER 1
7 s NEEDLE BAR THREAD GUIDE 1
8 Bl NEEDLE (DBx1 #14) 1
9 KEHRET SCREW 1/8-44 L=4.5 1
10 ST THESRS NEEDLE BAR THREAD GUIDE 1
11 TSRS SLIDE BLOCK 1
12 itk THREAD TENSION GUIDE 1
13 g ERRET FIRST TENSION POST 1
14 3571 BOBBIN WINDER TENSION DISC 2
15 i 3573 THREAD TENSION SPRING 1
16 i 357 34 THREAD TENSION NUT 1
17 e L MR T I MR 4T SET SCREW 9/64-40 L=5.5 1
18 Pk 3% VI TENSION POST SOCKET 1
19 Pt WIRET SCREW 1
20 Phk % TAKE-UP SPRING 1
21 JEERWRET SCREW 1
22 Je kiR TENSION DISC 2
23 kiR TENSION DISC HOLDER 1
24 Yk % TENSION SPRING 1
25 Je £k Wzh ik TENSION DISC STOPPER 1
26 Y LR IR B TENSION NUT 1
27 ek THREAD RELEASE PIN 1
28 A5 LG Ly TESNION RELEASE PIN SPRING 1
29 R SheT TENSION RELEASE SUPPORTING PIN 1
30 PR BRET SCREW 3/16-28 L=6 1
31 LRaR e Y NEEDLE BAR TROUGH 1
32 B oW ET SLIDE BLOCK 2
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4. JEERF. 2%45rH1: PRESSER BAR & TENSIOB RELEASE COMPONENTS

==} R
zf_ N % 8 Description %T?
1 VAR ET PRESSER SPRING REGULATOR 1
2 VA %8 BF NUT 1/2-28 1
3 P S PRESSER GUIDE BAR 1
4 k% PRESSER SPRING ]
5 HEFF PRESSER GUIDE BAR 1
6 S5 NEDDLE BAR GUIDE BRACKET 1
7 FEFF 2R 5T SCREW 1/4-40 L=8 1
8 Bt PRESSER BAR GUIDE BRACKET 1
9 Bk B R SCREW 9/64-40 L=8.5 2
10 EfrshE PRESSER BAR BUSHING LOWER 1
11 6 R A PRESSER FOOT ASM 1
12 76 R IR ET SCREW 9/64-40 1.=9.5 1
13 R F HAND LOFTER 1
14 H B F- 98 5T SCREW 9/64-40 L=8.5 1
15 He iR F AR B HAND LOFTER CAM ASM. 1
16 JE R EROIEE RUBBER RING 1
17 He R P AR LIFTING LEVER 2
18 1R P MR S HAND LIFTER LINK ASM. 1
19 AFLFFR S LINK SHAFT 2
20 BRSO £ SNAP RING 4
21 TR ER R 0 £5 LIFTING LEVER RING 1
22 TR TENSION RELEASE PLATE 1
23 R R S TENSION RELEASE SHAFT 1
24 SRECE T O PR SNAP RING 1
25 BE&EmREME TENSION RELEASE RETURN SPRING 1
26 155 BB FF LIFTING LEVER CONNECTING ROD 1
27 AR ET SNAP RING 1
28 HBIEMEF LIFTING LEVER LINK 1
29 JA AL ARl T 4R 5T HINGE SCREW 1
30 1R B AT R ST HINGE SCREW 1
31 155 MITRFF CONNECTING ROD VERRICAL 1
32 s RR WIRE HOLDER BRACKET (UPPER) 1
33 BB ER WIRE HOLDER 1
34 R SORIRRET SCREW 3/16-28 L=6 1
35 SREERRET SCREW 11/64-40 L=7 1
36 AR IR LOOSING LINE PLATE 1
37 P LR SRR IR ST SCREW 1
38 MR EE FIXING SHUTTER 1
39 H48 [l T SCREW 1
40 FALE W22 1 LOOSING LINE ASM. 1
41 /N7 E24 L e i NUT 2
42 /N5 LOOSING PLATE 1
43 /NS RDA § 3 SPRING 1
44 Rz Pk BEFFLE 1
45 EFFhE PRESSER BAR OIL SEAL 1




5. 2k Hook of driving shaft components
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5. Aksr4H{F HOOK OF DRIVING SHAFT COMPONENTS

zf. ﬁl % 5 Description %T%
1 hE HOOK ASM. 1
2 B BOBBIN CASE ASM. 1
3 Bt BOBBIN 1
4 45 45 (1 98 5T SCREW 2
5 e E e POSTIONING FINGER 1
6 TR o L B MR 5T SCREW 11/64-40 L=9.5 ]
7 THh HOOK DRIVING SHAFT 1
8 TR dhER 5T OIL SEAL SCREW ASM. 1
9 TR e OIL WICK 1
10 T HhRiT R E BUSHING ASM. FRONT 1
11 THIATAERET SCREW 15/64-28 L=7.5 1
12 ThibiE BUSHING MIDDLE 1
13 THRME BUSHING REAR 1
14 THIEMERST SCREW 3/16-28 L=15 2
15 Bl THRUST COLLAR ASM. 1
16 TRt ERET SCREW 1/4-40 L=8 2
17 Thi<Ede (/) PINON ASM. 1
18 e P R IRET SCREW 1/40-40 L=8 8
19 BTG (K) GEAR ASM LARGE 1
20 B TRE UPRIGHT SHAFT BUSHING, LOWER 1
21 S 5h b ahE BUSHING, UPPER 1
22 W ah - ShEeRET SCREW 11/64-28 L=9 1
23 25 UPRING SHAFT 1
24 B B (/b)) PINION ASM. 1
25 8 (K) GEAR ASM. 1
26 B R % BLOCK 1
27 5 S 450 THRUST COLLAR ASM. 1
28 W hh AR ET SCREW 1/4-40 L=8 2
29 T b5 wh e OIL SEAL RING 1
30 T RhBs i E SR 5T SCREW 2
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6. EE41F Feed mechanism components
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6. Xk FEED MECHANISM COMPONENTS

Ef. E,_ % r Description %T?
1 RO 5 FEED DRIVE ECCENTRIC CAM ASM. 1
2 KRR O 8 FEED DRIVE ECCENTRIC CAM 1
3 BEHR DR RET SCREW 1/4-40 L=11 2
4 BEHR O SR THRUST COLLAR 1
5 RO AR IRET SCREW 9/64-40 L=5 2
6 REEFF ROCKER SHAFT CONNECTING ROD 1
7 B BHEFF B WALKING FOOT PIN 1
8 PEREHIRET SCREW 9/64-40 L=6 4
9 BEHLEER WALKING FOOT LINK 2
10 B EE R CONNECTING LINK 2
11 KiZRER T WALKING FOOT PIN 2
12 15 RHE Zh ik g WALKING FOOT ADJUST LINK 1
13 BEHEG R A ADJUSTING LINK FULCRUM SHAFT 2
14 KA HRET SCREW 15/64-28 L=7 2
15 FR 08 36 1n S % B 40 14 RETAINING RING ASM. 2
16 570 S UK R R 5T SCREW 2
17 P K} A FEED ROCKER SHAFT CRANK ASM. 1
18 R b AN WALKING FOOD PIN 1
19 2564 ith F R T SCREW 9/64-28 L=14 1
20 byt | FEED ROCKER SHAFT 1
21 ¥ 22 M A Rh R ET SCREW 2
22 5% M A R T SCREW 2
23 Rd ] FEED CRACKET 1
24 IR FEED BAR SHAFT 1
25 R AR E FEED ROCKER SHAFT BUSHING 2
26 BB hshAhESRE WASHER 2
27 5 Rk A £5 18 RETAINING RING 1
28 $6 21 Shph F 445 R RETAINING RING 1
29 o & A L] DRIVING SHAFT CRANK ASM. FRONT 1
30 16 55 3 ih bR T SCREW 11/64-40 L=10.5 1
31 R % FEED DRIVING SHAFT 1
32 B R this REAR CRACK ASM. 1
33 1625 Ja i R T SCREW 3/16-28 L=12 1
34 FIR FEED ROCKET BASE ASM. 1
35 EEF FEED DOG 1
36 BRI RET SCREW 1/8-44 L=6 2
37 A EFFRIR NUT 1
38 R X AT Bl T %R ET SCREW 1
39 BT EN CONNECTING ROD 1
40 TG AT S A A4 RETAINING RING 1
41 557 fhih 2 OIL WICK 1
42 BEHhhek OIL WICK 1
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7. %k, Y4 Feed regulating components
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7. %6, AYio4l{t FEED REGULATING COMPONENTS

Ef.N%o. % r Description &%T?
1 156 BE e H R 5T SCREW 3/16-28 L=9 1
2 e ogia) i FEED DIAL 1
3 BRHATRA0EE RUBBER RING 1
4 KRR B AR PIN 1
5 BEBE A ¥ SPRING 1
6 RE AR FEED REGULATOR SCREW 1
7 BEHAY 2 FEED REGULATOR 1
8 B AT ME FEED REGULATOR BUSHING 1
9 KA 2 AR R e SCREW 1
10 {525 B ZEFT B FEED REGULATOR PIN 1
11 FEFT RS SCREW 2
12 151335 6h ZE AT 5 8 SNAP RING 1
13 {3 25 6L HEFF FEED REGULATOR CONNECTING ROD 1
14 {0 B RHEFT H4 SNAP RING 1
15 iR E R ADJUSTING LINK SPRING GUIDE 1
16 SRR SCREW 11/64-40 L=5 2
17 B % B E R FEED REVERSE HOOK 1
18 B EE AR ADJUSTING LINK SPRING 1
19 32546 th AR 5T FEED REVERSE ARM SCREW 1
20 P SR A FEED REVERSE SPRING 1
21 {51 35464 oty 4 B 4 FEED REVERSE ARM ASM. 1
22 Bt g SPRING 1
23 {5133 ¥} b FEED REVERSE SHAFT 1
24 5256 fhih FEED LEVER METAL 1
25 {325 HR F R 5T SCREW 1/4-40 L=8 1
26 {825 6H 5 F g (i R 5T SCREW 1/4-40 L=8 1
27 PR for R 5T RULER RETAINING PLATE 1
28 PR {7 08 6T R T SCREW 2
29 R FEROTRET SCREW 1
30 R FRR LR B NUT 1
31 PR R T TR WASHER 1
32 B%EHRF REVERSE FEED CONTROL LEVER 1
33 {5135 Kt fhoTE 8 RUBBER RING ]
34 ETRARE i SNAP RING 1
35 & Zh{B1% RHYFF REVERSE FEED CONNECTING SHAFT 1
36 (PSR . SNAP RING 1
37 A Zh 156 th A1 CONNECTING ARM ASM. 1
38 A S A SNAP RING 1
39 PR ERF REVERSE FEED CONNECTING SHAFT 1
40 e th WASHER 1
41 N Tide] RUBBER PLUNGER 1
42 R el SNAP RING 1
43 EEATER SNAP RING 2
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7. %%, AYio4HM: FEED REGULATING COMPONENTS

E:f. Ii. % R Description %T%
44 DR PLUNGER ARM PIN 1
45 RERET SCREW 2
46 150325 4k e Rl 2k £ PR 4 1 REVERSE FEED MAGNET ASM. 1
47 FFRFFEE REVERSE FEED SEITCH LEVER 1
48 AP RIERE SCREW 3/16-28 L=9 1
49 IR REVERSE FEED SWITCH 1
50 MR TER REVERSE FEED SWITCH PLATE 1
51 FRaB X RR REVERSE FEED SWITCH COVER 1
52 TR ERRERET SCREW 11/64-40 L=6 1
53 R AR REVERSE FEED SWITCH BASE 1
54 X REVERSE FEED SWITCH SHAFT 1
55 JFXRENE REVERSE FEED SWITCH SPRING 1
56 TR ENIRET SCREW 1
57 RARRREKRET SCREW 1
58 SRR WASHER 1
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8.1 k4t Thread trimmer components
(i€ JJ41 1+ ROUND KNIFE COMPONENTS )

42
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8.1 #itksr#ff THREAD TRIMMER COMPONENTS
(714114 ROUND KNIFE COMPONENTS )

z ¢ ;i . % ﬁ: Description %T?
1 PR M THREAD TRIMMER CAM 1
2 UG R4 CAM COLLAR 2
3 B R RET SCREW 5
4 7] CONNTER KNIFE 1
5 ygalichd £9) SCREW 1
6 s DISPART THREAD SHUTTLE 1
7 5% 2% I R ¢ i WASHER 1
8 5y S R R ET SCREW 1
9 ghI% ) ROUND KNIFE BRACKET 1
10 1R R KNIFE HOLDER ASM. 1
11 TR R WASHER 2
12 TV ERRET SCREW 2
13 zh7] ROUND KNIFE 1
14 = paliih - 91 SCREW 2
15 JIRhERF KNIFE SHAFT CRANK ROD 1
16 TIRhEEFTRET SCREW 2
17 T TR B NUT 1
18 VIS zh th iR TRIMMING CRANK 1
19 VI 5 4 1k Zh ik BLOCK 1
20 Y g th R 5T SCREW 1
21 HArH% REPLACE SPRING 1
22 VIR sl h 55k TRIMMING CRANK SHAFT 1
23 o5z h R SHORT BUSHING 1
24 VI E BUSHING 1
25 VIR e RET SCREW 1
26 VI M phiw 4 1 TRIMMING CAM CRANK ASM. 1
27 AR > 4 ROLLER BEARING SHAFT ASM. 1
28 L343 NUT 1
29 VI ™4 th B 0 e R AT SCREW 1
30 VL EE TRIMMING SHAFT 1
31 iR T SPRING COVER 1
32 WY 2 LRk B (o 3% SPRING 1
33 CIE7 831 WASHER 1
34 VI ah i CLIP 1
35 VI3 shih B WASHER 1
36 By LR L R Bk A 1 THREAD TRIMMER SOLENOID ASM. 1

36-1 w®E (M4) NUT 2
37 B % HL R Pk R G SOLENOID BASE 1
38 HL R % np WASHER 1
39 g WASHER 1
40 V)& L pik gk e 24k SOLENOID CONNECTING SHAFT 1

40-1 B RET SCREW 1
41 Y £ HL i 2k L IR e R AT SCREW 1
42 PRk R ET SCREW 1
43 V)k Bl Pk e il WASHER 1
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8.2 Wk 54H/F Thread trimmer components
( *EJ)4 ¥ STRAIGHT EDGE )
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8.2 Wk 41 THREAD TRIMMER COMPONENTS

(EJ)4H 1% STRAIGHT EDGE )
Eﬂﬁ. 4 S Description %T?
1 BYLR T KNIFE UNIT 1
2 Zh I X FORKED BASE FOR KNIFE 1
3 £ XA RET HINGE SCREW 1
4 zh 1 MOVING KNIFE ASM. 1
5 TR 5T MOVING KNIFE HIGE SCREW 1
6 € J) COUNTER KNIFE 1
7 € JIR%ET SCREW 1/8-44 L=6 2
8 WS L THREAD GUIDE FOR KNIFE 1
9 Wk S BRET SCREW 3/32-56 L=2.3 1
10 YLk J) KNIFE MOUNTING BASE 1
11 SE TR COUNTER KNIFE SPACER 1
12 BY Lk 7] HE R 5T SCREW 11/64-40 L=7 1
13 PR 2SR AT BB 5T THREAD TAKE-UP SCREW 1
14 PR AR THREAD TAKE-UP PICKER ASM. 1
15 PR/ PICKE ARM 1
16 PR NRET SCREW 9/64-40 L=5 2
17 BY L U 2 W s 1 BASE PLATE ASM 1
18 IR gh S R MR T SCREW 15/64-28 L=9 2
19 W E DL PR PIR DRIVING ARM STOPPER ASM. 1
20 SERL BRI IRRET SCREW 11/64-40 L=7 2
21 DY 2Rk g th 1R 5 o 3% CLUTCH SPRING 1
22 BY LR 05 zh ith 4 358 1 CLUTCH PLATE ASM. 1
23 IR 2y it 4 e for 15 " SNAP RING 1
24 R SRR ROLLER ARM BRACKET 1
25 FeAR SR 2R R T SCREW 9/64-40 L=6 1
26 HERERY ROLLER FULCRURN SHAFT 1
27 EHREME ROLLER RETURN SPRING 1
28 SRR EHRE SNAP RING 2
29 AT HFCAR B 1 ROLLER ARM ASM. 1
30 IV BEhb AT MOVING KNIFE LINK 1
31 23h X IRZh AR ET SCREW 1
32 ROV MOVING KNIFE LINK PIN 1
33 EEATE WASHER 1
34 FER R NUT 2
35 EERwE SNAP RING 1
36 Wk ey AR CLUTCH PLATE ASM. 1
37 BAeRBH SNAP RING 1
38 HAREME CLUTCH SPRING 1
39 PLER BT PICKER LINK 1
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8.2 W4 THREAD TRIMMER COMPONENTS

(*EJJ4 1% STRAIGHT EDGE )

{if.i' $ PR Description %T?
40 PR R R T HINGE SCREW 1
41 PR NPT PICKER LINK PIN 1
42 $HE WASHER |
43 HE R NUT 1
44 EET:iE 3 OIL SHIELD PLATE 1
45 B S el kA 1 THREAD TRIMMER SOLENOID AIM. 1
46 Bk LR gk 2% SOLENOID BASE 1
47 KRS E WASHER 2
48 XREER NUT 2
49 KRB ERET SCREW 15/64-28 L=12 2
50 BILR LR Tk SOLENOID PIN 1
51 i ager | SCREW 11/64-40 L=7 1
52 i 450 SNAP RING 1
53 Bk LR Bk BT CLUTCH LINK 1
54 B AR R AL RET HINGE SCREW ]
55 oL B 2 el £ R TUBE HOLDER 1
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9. Rk HM: Wiper components

26
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9. &N4{t WIPER COMPONENTS

l?:f. ﬁ‘ 24 R Description %T%
1 PRk F Rl gk S e WIPER BASE ASM. 1
2 HRRERERE SCREW 3/16-28 L=9 1
3 REB/IX POWER SOURCE SWITCH ASM. 1
4 P LR LR Bk WIPER SOLENOID 1
5 P e FL R Bk Lo S MR AT SCREW 3/16-28 L=9 3
6 RHERTHE WASHER 3
7 PR WIPER RUBBER 1
8 0% RA -] WIPER RUBBER 1
9 Pt ghi WIPER SOLENOID PIN 1
10 fEhasm s WIPER LINK COLLAR 1
11 &t WIPER LINK 1
12 feghRBh R 5T HINGE SCREW 1
13 DA SR TR VK - WIPER HINGE SCREW COLLAR 1
14 etk B R TR 8 NUT 1
15 e E % SPRING 1
16 REHH CONNECTING LINK 1
17 HAFRI AR 5T SCREW 1
18 R AF RO R TR 8 NUT 1
19 P L Uk Zhy A 4 1 WIPER DRIVING SHAFT ASM. 1
20 RS SNAP RING 1
21 R LT 14 8 SNAP RING 1
22 WRERFT WIPER 1
23 WERFT R ERET SCREW 9/64-40 L=5 1
24 RTEN BRACKET INSTALLING COLLAR 1
25 RN WIPER BASE ASM. 1
26 BB/ ERET SCREW M3x0 5 L=6 1
27 R AMT R WIPER COVER SPRING WASHER I




10. 1854 Lubrication components
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10, #8454 LUBRICATION COMPONENTS

Eﬁ I?:;. B [ Description %T%
1 IR LUBRICATING OIL PUMPASM. 1
2 MR R OIL PUMP INSTALLING BASE 1
3 IR LR SCREW 15/64-28 L=9 3
4 IR IR WASHER 3
5 b E Y S OIL PUMP 1
6 MEREHE OIL PUMP BUSHING 1
7 MR- OIL PUMP IMPELLER 1
8 MR OIL PUMP IMPELLER COVER 1
9 MR 25080 LUBRICATING OIL PUMP COVER 1
10 IR ERET SCREW 3
11 Thift e HOOK DRIVING SHAFT OIL TUBE 1
12 51 e 2 PLUNGER 1
13 HE% PLUNGER SPRING 1
14 HERERET SCREW 1
15 MIRRET SCREW 1
16 R dhiiR OIL STOPPER ASM. 1
17 MR EERE OIL PUMP SUPPORT 1
18 R R T SCREW 11/64-40 L=9.5 1
19 MR R 1 WASHER 1
20 b 8% % RUBBER JOINT 1
21 it ahE MAIN SHAFT OIL TUBE 1
22 FeRftahdE (BeJIHURA ) OIL TUBE 1

Bt CENKEA) OIL TUBE 1
23 R TR OIL ADJUSTING SCREW 1
24 HERANRE SPRING 1
25 Bl ahE OIL TETURN GUARD 1
26 B} i B g OIL REURN TUBE HOLDER 1
27 Bl h & SR ET SCREW 2/16-28 L=6 1
28 (G115 N ANTI-DUST OIL FELT 1
29 s OIL FELT 1
30 s g OIL FELT PRESSER 1
31 i 0 h L AR 4 1 OIL WICK SUPPORT ASM.
32 i B h kAR OIL WICK SUPPORT 1
33 i 8 h £k OIL WICK 1
34 I SR h ZR tR R T SCREW 1
35 BE T XkiR WIRE HOLDER BARCKET (LOWER) 1
36 BE T XARBER WIRE HOLDER 1
37 )BT ISORBUERRET SCREW 11/64-40 L=5 ]
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11. MAREIRIEER 44 Presser foot components of oil plate knee lift



11. hEHA RS 4% PRESSER FOOT COMPONENTS OF OIL PLATE KNEE LIFT

l}zf. ;?'(; % £ Description %T%
1 ek OIL PLATE COMPONENTS 1
2 i OIL PLATE 1
3 Mt OIL PLATE BED 1
4 Pk A MACHINE HEAD BED 1
5 HE FLRET OIL EXPRACTION HOLE SCREW 1
6 s FLRETOC “0” RING OF OIL EXTRACTING HOLE SCREW 1
7 65 T i) gt W TWO-WAY CRANK OF LIFTING PRESSOR FOOT 1
8 R i g AR 5T SCREW 1
9 B AR AL AT 4T | BANKING SCREW OF TWO-WAY CRANK 1
10 W a) i iRRR O VY8R 6 | BANKING NUT OF TWO-WAY CRANK 1
11 M ) 4 3% TWISTING SPRING 1
12 15 5 Rash LIFTING PRESSOR FOOT SHAFT 1
13 6 HE R JF 0 45 OPEN SHIELD RING 1
14 15 SRR I T S K OPERATING BAR HEAD OF LIFTING PRESSOR FOOT 2
15 BT LRET OPERATING BAR HEAD SCREW 1
16 MR OIL PLATE MAGNET 1
17 i fL 5 OIL PLATE SEAT 1
18 MR OIL PLATE NAIL 1
19 6 P O TOP PIN OF LIFTING PRESSOR FOOT 1
20 WP OPERATING BAR COMPONENTS 1
21 BRI OPERATING BAR 1
22 HAR OPERATING PLATE 2
23 B ik SOFT CUSHION OF OPERATING BAR 1
24 B nt OPERATING BAR BED 1
25 WYL OPERATING BAR TIP 1
26 5 LW 5T TIP SCREW 1
27 15 B BT B4 PIN OF LIFTING PRESSOR FOOT ASM. 1

1
1
1
2
1
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12. 3822441 Components of thread—running stand
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12, 34225044 COMPONENTS OF THREAD-RUNNING STAND

llzf. :i_ % P Description %T%

1 AN THREAD STAND ASM.

2 BREE COLUMN CAP 1
3 SR LBE COLUMN PIPE(UPPER) 1
4 vkl 1) SCREW 2
5 kit em WASHER 2
6 Hvss 3l 1 NUT 5
7 HkE THREAD GUIDE PIPE 1
8 HEEE THREAD GUIDE BUSHING 1
9 kiR THREAD HANGER (2 SPOOLS TUPE) 1
10 wE¥x COLUMN PIPE CONNECTOR 1
11 SBETHRE COLUMN PIPE (LOWER) 1
12 SBTREHER WASHER 1
13 ST HRESEN WASHER 1
14 hE WASHER 2
15 yvasz 13 NUT 1
16 Sehh SPOOL PIN 2
17 S W6 B SPOOL CUSHION 2
18 S it ik th SOFT CUSHION OF THREAD PLARE 2
19 &% THREAD PLATE 2
20 Tl R SCREW 1
21 Tilskze THREAD HANGE (LOWER) 1

-29 -




13. B4 Auxiliaries

= Na
(@)
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\__/
I,?:f. ;i £ m Description %T%

P ACCESSORIE BAG ASM 1
1 M) (/) SCREW DRIVER, SMALE 1
2 We7) (vh) SCREW DRIVER, MIDDLE 1
3 We7) (K) SCREW DRIVER, LARGE 1
4 PULZEE S HINGE COMPL 2
5 BULEB B BE 5T NAIL 6
6 Lk ZEH B RUBBER CUSHION 2
7 Lt NEEDLE 1
8 B BOBBIN 3
9 Bk 3k FRAME SUPPORT BAR 1
10 ;| S FRAMEVINYL COVER 1
11 s OIL BOTTLE WITH OIL 1
12 - Jivd o RUBBER RING 1
13 /hihgs OILER ASM. 1
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